



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17607

No. T5/922/2021-22/RNK-TVPM

Date: 08.02.2024

Ref:- Your request letter no.AEXD/Nirmithi/cube dtd.08.02.2024

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: Arcon Exotica.

Amount:1416/-	Invoice No. 4712	Invoice Date: 08.02.2024
---------------	------------------	--------------------------

To The AGM

Arcon Homes Builders(P)LTD.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
A1	M ₃₀	11.01.2024	880	39.11
A1	M ₃₀	11.01.2024	890	39.56
A1	M ₃₀	11.01.2024	900	40.00

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17608

No. T5/922/2021-22/RNK-TVPM

Date: 08.02.2024

Ref:- Your request letter dtd.08.02.2024

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: Arcon Exotica.

Amount:1416/-	Invoice No. 4709	Invoice Date: 08.02.2024
---------------	------------------	--------------------------

To M/s Cordial Homes (P)Ltd.
Cordial Paradise

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
I	M ₂₅	09.01.2024	580	25.78
II	M ₂₅	09.01.2024	650	28.89
III	M ₂₅	09.01.2024	600	26.67

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17609

No. T5/922/2021-22/RNK-TVPM

Date: 08.02.2024

Ref:- Your request letter No.KRFB/830/2023-APE(CIVIL) dtd.07.02.2024

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: Development of smart roads - Road ID 108(VJT Hall-Fly over road).

Amount:1416/-	Invoice No. 4711	Invoice Date: 08.02.2024
---------------	------------------	--------------------------

To The CEO
Kerala Road Fund Board

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
I	M ₂₀	11.01.2024	720	32.00
II	M ₂₀	11.01.2024	740	32.89
III	M ₂₀	11.01.2024	1100	48.89

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17610

No. T5/922/2021-22/RNK-TVPM

Date: 08.02.2024

Ref:- Your request letter dtd.08.02.2024

Testing of: 3 no's of concrete cube supplied for testing compressive strength (8FP1).

Amount:1416/-	Invoice No. 4707	Invoice Date: 08.02.2024
---------------	------------------	--------------------------

To M/s Cordial Homes (P)Ltd.
Cordial Deepam

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
I	M ₂₅	06.01.2024	660	26.67
II	M ₂₅	06.01.2024	670	29.78
III	M ₂₅	06.01.2024	670	29.78

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17611

No. T5/922/2021-22/RNK-TVPM

Date: 08.02.2024

Ref:- Your request letter dtd.08.02.2024

Testing of: 3 no's of concrete cube supplied for testing compressive strength (9FP2).

Amount:1416/-	Invoice No. 4707	Invoice Date: 08.02.2024
---------------	------------------	--------------------------

To M/s Cordial Homes (P)Ltd.
Cordial Deepam

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
M ₂₅ 26.01.2024	M ₂₅	26.01.2024	440	19.56
M ₂₅ 26.01.2024	M ₂₅	26.01.2024	430	19.11
M ₂₅ 26.01.2024	M ₂₅	26.01.2024	440	19.56

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17612

No. T5/922/2021-22/RNK-TVPM

Date: 08.02.2024

Ref:- Your request letter dtd.08.02.2024

Testing of: 3 no's of concrete cube supplied for testing compressive strength .

Amount:1416/-	Invoice No. 4708	Invoice Date: 08.02.2024
---------------	------------------	--------------------------

To M/s Cordial Homes (P)Ltd.

Cordial Achutham

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
I	M ₃₀	12.01.2024	850	37.78
II	M ₃₀	12.01.2024	870	38.67
III	M ₃₀	12.01.2024	870	38.67

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17613

No. T5/922/2021-22/RNK-TVPM

Date: 08.02.2024

Ref:- Your request letter dtd.08.02.2024

Testing of: 2 no's of concrete cube supplied for testing compressive strength .

Amount:944/-	Invoice No. 4708	Invoice Date: 08.02.2024
--------------	------------------	--------------------------

To M/s Cordial Homes (P)Ltd.
Cordial Achutham

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
I	M ₃₀	29.01.2024	630	28.00
II	M ₃₀	29.01.2024	520	23.11

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer